STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

NESPAK

Construction of Flyover / Underpass at Akbar Chowk Lahore.
(Revised: Signal Free Corridor) (United Wires (Pvt) Ltd.)

Reference # CED/TFL 3906 (Dr. M Kashif) Dated: 13-09-2023
Reference of the request letter # 3772/103/ACF/MWA/04/231 Dated: 12-09-2023
Tension Test Report  (Page-1/6)
Date of Test 18-09-2023
Gauge length 640 mm
Description Steel Strand Tensile Test as per ASTM A-416-94a
S -
. @ 2 z 2
Nominal | Nominal | Measured | Yield strength Breaking @0=38s g =
S | Diameter | Weight | weight clause (6.3) strength 229 % S
2 g g : clause (6.2) | 2 3 = &8 ©
" = S 2
wn = —
]
X £
(mm) (kg/km) (kg/km) (kg) (kN) (kg) | (kN) GPa &
12.70
1 12" 780.0 784.00 17700 173.64 19600 | 192.28 199 >3.50 4040
2 212/;?) 780.0 781..0 18300 179.52 19700 193.26 199 >3.50 4058
3 g/gf,’) 780.0 788.0 17900 | 175.60 | 19700 | 193.26 198 | >3.50 | 4070
4 zlz/'gf,’) 780.0 790.0 17600 | 172.66 | 19600 | 192.28 199 >3.50 | 4079
12.70
5 12" 780.0 786.0 18300 179.52 19800 | 194.24 199 >3.50 4096

Only five samples for Test

Witness by M. Saleem (MS NESPAK)

Note:
1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM — A416a

2. Load versus percentage strain graphs are attached

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

NESPAK

Construction of Flyover / Underpass at Akbar Chowk Lahore.
(Revised: Signal Free Corridor) (United Wires (Pvt) Ltd.)

Reference # CED/TFL 3906 (Dr. M Kashif) Dated: 13-09-2023
Reference of the request letter # 3772/103/ACF/MWA/04/231 Dated: 12-09-2023

Graph (Page — 2/5)

Stress Strain Relation -- Specimen No. W 1 (Coil #4040)
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I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

NESPAK

Construction of Flyover / Underpass at Akbar Chowk Lahore.
(Revised: Signal Free Corridor) (United Wires (Pvt) Ltd.)

Reference # CED/TFL 3906 (Dr. M Kashif) Dated: 13-09-2023
Reference of the request letter # 3772/103/ACF/MWA/04/231 Dated: 12-09-2023

Graph (Page - 3/6)

Stress Strain Relation -- Specimen No. W 2 (Coil #4058)
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I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

NESPAK

Construction of Flyover / Underpass at Akbar Chowk Lahore.
(Revised: Signal Free Corridor) (United Wires (Pvt) Ltd.)

Reference # CED/TFL 3906 (Dr. M Kashif) Dated: 13-09-2023
Reference of the request letter # 3772/103/ACF/MWA/04/231 Dated: 12-09-2023

Graph (Page — 4/6)

Stress Strain Relation -- Specimen No. W 3 (Coil #4070)
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I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

NESPAK

Construction of Flyover / Underpass at Akbar Chowk Lahore.
(Revised: Signal Free Corridor) (United Wires (Pvt) Ltd.)

Reference # CED/TFL 3906 (Dr. M Kashif) Dated: 13-09-2023
Reference of the request letter # 3772/103/ACF/MWA/04/231 Dated: 12-09-2023

Graph (Page -5/6)

Stress Strain Relation -- Specimen No. W 4 (Coil #4079)
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I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

NESPAK

Construction of Flyover / Underpass at Akbar Chowk Lahore.
(Revised: Signal Free Corridor) (United Wires (Pvt) Ltd.)

Reference # CED/TFL 3906 (Dr. M Kashif) Dated: 13-09-2023
Reference of the request letter # 3772/103/ACF/MWA/04/231 Dated: 12-09-2023

Graph (Page - 6/6)

Stress Strain Relation -- Specimen No. W 5 (Coil #4096)
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I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory

Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
NM Associates
DBD, Pine Hill Bridge-1
(United Wires (Pvt) Ltd.)

Reference # CED/TFL 3910 (Dr. M Kashif) Dated: 14-09-2023
Reference of the request letter # NM/DBD/LAB/080 Dated: 14-09-2023
Tension Test Report  (Page-1/4)
Date of Test 18-09-2023
Gauge length 640 mm
Description Steel Strand Tensile Test as per ASTM A-416-94a
S -
. @ 2 Z 2
Nominal | Nominal | Measured | Yield strength Breaking 0= S= g =
S | Diameter | Weight | weight clause (6.3) strength 229 % S
2 g g : clause (6.2) | 2 3 = &8 ©
" = = 2
wn = —
=
X £
(mm) (kg/km) (kg/km) (kg) (kN) (kg) (kN) GPa &
12.70
1 12" 780.0 781.0 17900 175.60 19700 | 193.26 198 >3.50 XX
12.70
2 12" 780.0 782.0 18100 177.56 19900 | 195.22 199 >3.50 XX
12.70
3 127 780.0 781.0 17800 174.62 19700 | 193.26 199 >3.50 XX
Only three samples for Test
Note:

1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM — A416a
2. Load versus percentage strain graphs are attached

Note:

1-  You can See your reports On Internet in the following web site

I/C Testing Laboratoires

UET Lahore, Pakistan.

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.

3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

NM Associates

DBD, Pine Hill Bridge-1
(United Wires (Pvt) Ltd.)

Reference # CED/TFL 3910 (Dr. M Kashif) Dated: 14-09-2023
Reference of the request letter # NM/DBD/LAB/080 Dated: 14-09-2023

Graph (Page —2/4)

Stress Strain Relation -- Specimen No. W 1
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I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

NM Associates

DBD, Pine Hill Bridge-1
(United Wires (Pvt) Ltd.)

Reference # CED/TFL 3910 (Dr. M Kashif) Dated: 14-09-2023
Reference of the request letter # NM/DBD/LAB/080 Dated: 14-09-2023

Graph (Page — 3/4)

Stress Strain Relation -- Specimen No. W 2
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I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

NM Associates

DBD, Pine Hill Bridge-1
(United Wires (Pvt) Ltd.)

Reference # CED/TFL 3910 (Dr. M Kashif) Dated: 14-09-2023
Reference of the request letter # NM/DBD/LAB/080 Dated: 14-09-2023

Graph (Page —4/4)

Stress Strain Relation -- Specimen No. W 3
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I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S ENAARA
Lahore
Reference # CED/TFL 3918 (Dr. M Kashif) Dated: 15-09-2023
Reference of the request letter # Nil Dated: 15-09-2023
Tension Test Report  (Page-1/1)
Date of Test 18-09-2023
Gauge length & inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
2 | Diameter/ R :
S0 1an.1e er Area = z23 Yield Stress Ultimate Stress = =
! Size . ) = S © . . o S
| 2 (in?) 2 | B3 (psi) (psi) £ 2| g
=] Ne =) 2 < -
r4 s = 0 <
= S g
g E.| 55 £ % = | T E| | g ¢
2 | EE S E| §| (ke | (ke £ > £ > £
= 2 < < z < Z < g < <
1| 0.370 3 0.372 | 0.11 | 0.109 3400 5000 68200 68830 | 100200 | 101300 | 1.20 | 15.0 -
2 | 0.372 3 0.373 | 0.11 | 0.109 3500 5000 70200 70620 | 100200 | 100900 | 1.10 | 13.8 g g
&

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Assistant Resident Engineer

Package-III (PCP) Jhang

MM Pakistan (Pvt) Ltd.

Improvement of Sewerage System in Jhang City & Construction of Wastewater
Treatment Plant (WWTP)-Part-1B

Reference # CED/TFL 3919 (Dr. M Kashif)
Reference of the request letter # Jhang/PKG03/016

Dated: 15-09-2023
Dated: 14-09-2023

Tension Test Report  (Page-1/1)
Date of Test 18-09-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
T | g :
~ s : o
o Dlarfleter/ Area = Z2 T Yield Stress Ultimate Stress = =
S Size . = < O . . o S
| = (in) e © 3 (psi) (psi) S| €| 2
= = 8 = < =
z s B @ s
- s | E
2 | EE 58 E| 5| kg | (ke g > g g | 2
< |z << 2 < 2 < 2 < g
1 | 0.390 3 0.382 | 0.11 | 0.115 | 3300 4900 66200 | 63400 | 98200 | 94200 | 1.20 | 15.0
Note: only one sample for tensile and one sample for bend test
Bend Test
#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Site Engineer
China Machinery Engineering Corporation
Site ID:- MR138 KSK 220kV (PLC Outdoor Foundation)

Reference # CED/TFL 3922 (Dr. M Kashif) Dated: 18-09-2023
Reference of the request letter # Nil Dated: 18-09-2023
Tension Test Report  (Page-1/1)
Date of Test 18-09-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
2 | Diameter/ |2 s
=h lameter Area = 23 Yield Stress | Ultimate Stress | = =
I iy | T ES| s (psi) 1A
. 2 = =
5| B (o S| = S| B3
g o £
~ < i < — < et < =] e
€| £E| §E| £ B = S £ S| 5|
z| E| E| E| §E | ® | @ | E | £ E | £ | E
= S < S < 5 < ) < =
~ 4 4 r4 r4
1 | 0.362 10 9.35 | 0.12 | 0.107 | 3300 4700 60627 | 68280 | 86347 | 97300 | 1.50 | 18.8

Note: only one samples for tensile and one sample for bend test

Bend Test

10mm Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S HSM Engineering
Gujranwala
(Attock Petroleum Bulk Oil Storage Terminal Machike.)

Dated: 18-09-2023
Dated: 18-09-2023

Reference # CED/TFL 3924 (Dr. M Kashif)
Reference of the request letter # Nil

Tension Test Report  (Page-1/1)

Date of Test 18-09-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile Test as per ASTM-A615
- T ¥ E
Y Diameter/ Area = z23 Yield Stress Ultimate Stress = =
‘S N .2 = RS . . o0 =]
sl = Size (in%) = o g (psi) (psi) g = 2
z ~ | A = 2| 5
o~ 2| E
g E.| 55 £ % = | T E| § | g ¢
2 | EE| EE E| T | kg | (kg £ > £ > g
= = < S < ) < ) < =
| Z 4 4 r4
1 | 0.361 3 0.368 | 0.11 | 0.106 | 3200 4700 64200 | 66430 | 94200 | 97600 | 1.50 | 18.8 | 3 =
= 2
- - - - - - - - - - - - - - 2

Note: only one samples for tensile test

Bend Test

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Vision Engineering (Pvt) Ltd

Lahore
Reference # CED/TFL 3926 (Dr. M Kashif) Dated: 18-09-2023
Reference of the request letter # VECO/2023/0918/8569 Dated: 18-09-2023

Tension Test Report  (Page - 1/1)

Date of Test 18-09-2023
Gauge length 640 mm
Description Steel Strand Tensile Test as per ASTM A-416-94a
Nominal | Nominal | Measured Yield strength Breaking 5 =
S | Diameter | Weight weight clause (6.3) strength clause S 8
Z ‘ 6.2) S| O
]
X =
(mm) | (kg/km) | (kg/km) (kg) (kN) (kg) (kN) &
1 9.33 432.0 440.0 9500 93.20 10700 104.97 >3.50
3/8") . . . . .
Only one sample for Test
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
NESPAK - TurkPak Jv
University of Child Health Sciences, Lahore

Dated: 18-09-2023
Dated: 16-09-2023

Reference # CED/TFL 3929 (Dr. M Kashif)
Reference of the request letter # 4598/13/SA/09/072

Tension Test Report  (Page-1/2)
Date of Test 18-09-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- 3| g E
Y Diameter/ Area = z23 Yield Stress Ultimate Stress = =
‘S N .2 = RS . . o0 =]
< = Size (in”) © ° 3 (psi) (psi) g = 2
z ~ | A = 2| 5
- S | E
g2 33 £ % E| S| £ E| & ¢
2 | E¥ S g E 5 | (kg | (kg g g g g £
1| 0.378 3 0.376 | 0.11 | 0.111 | 3100 4900 62200 | 61540 | 98200 | 97300 | 1.20 | 15.0 | =
=
2 | 0.376 3 0.375 | 0.11 | 0.110 | 3100 4800 62200 | 61890 | 96200 | 95900 | 1.00 | 12.5 iﬂ? E
2

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

Witness by M Afzal (M.I NESPAK)

I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
NESPAK - TurkPak Jv
University of Child Health Sciences, Lahore

Dated: 18-09-2023
Dated: 18-09-2023

Reference # CED/TFL 3929 (Dr. M Kashif)
Reference of the request letter # 4598/13/SA/09/075

Tension Test Report  (Page-2/2)
Date of Test 18-09-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- - E
Y Diameter/ Area = z23 Yield Stress Ultimate Stress = =
‘S N .2 = RS . . o0 =]
< = Size (in”) © ° 3 (psi) (psi) g = 2
z ~ | R 2| 2| &
™ 2| £
€| E_|35 £ | % E| T E| | g ¢
2 E¥ Sg £ §| kg | (kg g > g g | E
1| 0.377 3 0.376 | 0.11 | 0.111 | 4000 6300 80200 | 79560 | 126300 | 125300 | 0.80 | 10.0 |
£
2 | 0.378 3 0.376 | 0.11 | 0.111 | 2900 3900 58200 | 57490 | 78200 | 77400 | 1.40 | 17.5 | & _
n
&2
- - - - - - - - - - - - - - &~

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

Witness by M Afzal (M.I NESPAK)

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



